
Application of Pennsylvania-American Water Company for Acquisition of
the Wastewater Assets of the Township of Exeter

66 Pa. C.S. 51329
Application Filing Checklist - WaterAilastewater

Docket No. .4,-2018-

20. Proof of Compliance. Provide proof of compliance with applicable design,
construction and operation standards of DEP or of the county health department,
or both, including:

c. For wastewater system acquisitions, provide a copy of the Chapter 94
Municipal Wasteload Management Report that was most recently submitted
to DEP.

RESPONSE:

c. See enclosed Chapter 94 Municipal Wasteload Managonent Annual Report
for the Township of Exeter as provided by the Township.

Appendix A-20-c





[...]
populations served. (25 Pa. Code $ 94.12(aX4))

Gheck the appropriate boxes:
X Map showing sewer extensions constructed, approved/exempted but not yet constructed, and proposed projects

attached (Attachment D)

! tist summarizing each extension or project attached (Attachment )
tr Schedules describing how each project will be completed over time and effects attached (Aftachment )

Gomments:

There were no sewer extensions completed ln 2017. There are 2 sewer extensions that are shown on the
attached map. One extension is for 2 EDUs (tt41 gpd) for the Daniel Boone Homestead. This extension will
consist of the connection of a private low pressure force main to Exeter's existing sewer system. The sewage
flows are from an existing holding tank for the Homestead that will be replaced with a pump station to
convey the flow to Exeter's sewer system. The second extension is for the Windy Willow Subdivision. This
subdivision will have the potential for 25 EDUs to be connected to the Township's existing sewer system.
The Windy Willows Subdivision has not received final plan approval at this time. The construction schedule
for this Subdivision cannot be determined until the Subdivision plans receive final approval. The summary
of extensions is included in these comments and in Section 3 in the enclosed report.

Discuss the permittee's program for sewer system monitoring, maintenance, repair and rehabilitation, including
routine and special activities, personnel and equipment used, sampling frequency, quality assurance, data analyses,
infiltration/inflow monitoring, and, where applicable, maintenance and control of combined sewer regulators during the
past year. Attach a separate sheet if necessary. (25 Pa. Code $ 94.12(aX5))

See Section 4 of the enclosed Report

Discuss the condition of the sewer system including portions of the system where conveyance capacity is being
exceeded or will be exceeded in the next 5 years and portions where rehabilitation or cleaning is needed or is
underway to maintain the integrity of the system and prevent or eliminate bypassing, CSOs, SSOs, excessive
infiltration and other system problems. Attach a separate sheet if necessary. (25 Pa. Code $ 94.12(aX6))

Check the appropriate boxes:
n System experienced capacity-related bypassing, SSOs or surcharging during the report year. On a separate

sheet, list the date, location, and reason for each bypass, SSO or surcharge event.
X System did not experience capacity-related bypassing, SSOs or surcharging during the report year.

Comments:

See Section 4 of the Report and Attachment H.



3800-FM-BPNPSM0507 1t2011
Chapter 94 Repoil

Attach a discussion on the condition of sewage pumping (pump) stations. Include a comparison of the maximum
pumping rate with present maximum flows and the projected 2-year maximum flows for each station. (25 Pa. Code $
94j2G\0\)
Check the appropriate boxes:

D Tne collection system does not contain pump stations

X fne collection system does contain pump stations (Number - 6)

[l Discussion of condition of each pump station attached (Attachment B)

lf the sewage collection system receives industrial wastes (i.e., non-sanitary wastes), attach a report with the
information listed below. (25 Pa. Code $ 94.12(aX8))

a. A copy of any ordinance or regulation governing industrial waste discharges to the sewer system or a copy of
amendments adopted since the initial submission of the ordinance or regulation under Chapter 94, if it has not
previously been submitted.

b. A discussion of the permittee's or municipality's program for surveillance and monitoring of industrial waste
discharges into the sewer system during the past year.

c. A discussion of specific problems in the sewer system or at the plant, known or suspected to be caused by
industrial waste discharges and a summary of the steps being taken to alleviate or eliminate the problems. The
discussion shall include a list of industries known to be discharging wastes which create problems in the plant or
in the sewer system and action taken to eliminate the problem or prevent its recurrence. The report may describe
pollution prevention techniques in the summary of steps taken to alleviate current problems caused by industrial
waste dischargers and in actions taken to eliminate or prevent potential or recurring problems caused by
industrial waste dischargers.

Gheck the appropriate boxes:

! Industrial waste report as described in 8 a., b. and c. attached (Aftachment )

X Industrial pretreatment report as required in an NPDES permit attached (Attachment G)

9. Existing or Projected Overload.

Check the appropriate boxes:
! fnis report demonstrates an existing hydraulic overload condition.

! ttris report demonstrates a projected hydraulic overload condition.

! This report demonstrates an existing organic overload condition.

I fnis report demonstrates a projected organic overload condition.

lf one or more boxes above have been checked, attach a Corrective Action Plan (CAP) to reduce or eliminate present
or projected overloaded conditions under $$ 94.21 andlor 94.22 (relating to existing overload and projected
overload). (25 Pa. Code S 94.12(aX9))

tr Corrective Action Plan attached (Attachment )

10. Where required by the NPDES permit, attach a Sewage Sludge Management inventory that demonstrates a mass
balance of solids coming in and leaving the facility over the previous calendar year.

! Sewage Sludge Management Inventory attached (Attachment )

-J-



3800-FM-BPNPS1tl0507 412011
Chapter 94 Report

11. Forfacilitieswith CSOs and where required bythe NPDES permit, attach an AnnualCSO Report(including satellite
combined sewer systems).

n Annual CSO Report attached (Attachment )

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gathered and evaluated the information
submitted. Based on my inquiry of the person or persons who manage the system or those persons directly responsible
for gathering the information, the information submitted is, to the best of my knowledge and belief, true, accurate, and
complete. I am aware that there are significant penalties for submitting false information, including the possibility of fine
and imprisonment for knowledge of violations. See 18 Pa. C.S. S 4904 (

John Granger

Name of Responsible Official

(610) 779-5660

Signature

Telephone No. Date

to unswom

-4-



EXETER TOWNSHIP
BERKS COUNTY, PENNSYLVANIA

CHAPTER 94 - MUMCIPAL WASTELOAD MANAGEMENT

ANNUAL REPORT - 2OI7

TABLE OF CONTENTS

Page

1. lntroduction I

2. Discussion of Hydraulic and Organic Loadings I

3. Collection System Connections and Extensions 2

4. Collection System Monitoring, Maintenance, Repair and Condition 3

5. Pumping Stations 3

6. Industrial Waste Report 4

ATTACHMENTS

A. DEP Chapter 94 Spreadsheet and Figures

B. Table 1: Pumping Stations- Historical Flows

C. Table 2: Pump Stations- Flow Projections

D. Sanitary Sewage Collection and Extension Map

E. Flow Meter Calibration Certifications

F. ContributingMunicipalityWorksheets

G. 2017 Municipal tndustrial Pretreatment Program and Pretreatment Performance

Summary

H. Sanitary Sewer Overflow Information



EXETER TOWNSHIP
BERKS COUNTY, PENNSYLVANIA

CHAPTER 94 - MUNICIPAL WASTELOAD MANAGEMENT

ANNUAL REPORT 2OI7

INTRODUCTION

The wastewater treatment plant (WWTP) is owned and operated by Exeter Township
under NPDES Permit No. PA0026972. The WWTP treats wastewater originating from
Exeter Township, St. Lawrence Borough and small portions from Alsace Township and
Lower Alsace Township in Berks County, Pennsylvania. The WWTP consists of two
separate treatment trains, the East WWTP and the West WWTP. The East WWTP is
used exclusively for the equalization of high-strength residual waste, as needed. The
West WWTP consists of the Main pumping Station, Headworks Building, four (4)
Primary Clarifiers, three (3) First Stage Aeration Tanks, two (2) Second Stage Aeration
Tanks, four (4) Final Clarifiers and two (2) Chlorine Contact Tanks.
The WWTP (combined East and West) is currently permitted for an annual average

daily flow capacity of 7.10 MGD and a maximum month average daily flow capacity of
9.63 MGD. Additionally, the WWTP is permitted for a maximum month organic
loading capacity of 20,289 pounds BODy'day (lbs. BOD5/day). The West W-WTP has a

maximum month flow capacity of 8.43 MGD and a maximum month organic loading
capacity of. 17,739 Ibs. BOD5/day.

Solids production and processing is handled in several phases. Raw sludge from the
primary clarifiers is pumped directly to one of the two (2) Primary Anaerobic Digesters.

Waste Activated Sludge (WAS) from the system is gravity thickened before being
pumped to one of the two (2) primary Anaerobic Digesters. After digestion, the
stabilized biosolids are transferred to a sludge holding tank and dewatered by one of two
(2) centrifuges. A sludge dryer provides drying of dewatered biosolids. Dried biosolids
are disposed at a landfill.

The collection system collects domestic sewage and industrial wastes and conveys them
through 87 miles of interceptor sewers to the WWTP. The system includes six (6)
pumping stations.

2. DTSCUSSION OF HYDRAULIC AND ORGANIC LOADINGS

Hydraulic loadings from20l3-2017 are summarized in the DEP spreadsheet found in
Attachment A. The annual average wastewater flow to the WWTP during 2017 was

3.351 MGD with a max 3-month average of 3.95 MGD (March, April and May). The



ratio of the max 3-month average flow to the annual average flow for 2017 was 1.18.
The West WWTP current 8.43 MGD maximum month permitted hydraulic capacity was
not exceeded as a monthly average in2017. The wwTP effluent flow meter is
calibrated once per year and copies of ttre 2017 flow meter calibration certifications are
included in Attachment E.

Organic loadings from 2013-2017 arc summarized in the DEP spreadsheet found in
Attachment A. The total combined annual average organic loading to the WWTP in
2017 was 8,098 lbs. BoD5/day which is a combination of the loadings from the
collection system and the hauled waste program as shown in the DEP spreadsheet found
in Attachment A. The maximum monthly average BOD5/day was 10,0551bs. The ratio
of the max month organic loading to the annual average organic loading was r.24.

3. COLLECTION SYSTEM CONNECTIONS AND EXTENSIONS

There are 2 proposed/potential developments that will add 27 EDUs to Exeter
Townships sewer system. Two EDUs are for a connection at the Daniel Boone
Homestead and25 EDUs are for the Windy Willows Subdivision. Both developments
will add flow to Exeter Township's collection system. Windy Willows will have homes
in adjacent municipalities, but do to lot sizes, these lots are anticipated to have on-lot
sewage treatment. Based on the inforrnation received from the contributing
municipalities, there are no proposed flows anticipated over the next five years except
for the items noted above.

As indicated in the 2016 Chapter 94 Report, Exeter Township had 106 potential new
connections in approved subdivisions. Of these 106 potential connections, 12 new

connections for 12 EDUs were connected in 2017. There was one other residential
connection added in2017 for a total of 13 residential connections/EDUs. This leaves

94 potential EDUs (24,534 gpd) remaining to be connected without including the Windy
Willows Subdivision or the Daniel Boone Homestead.

The Exeter Township flow/EDU was calculated based on the 2010 Census figure of
2.61 persons per occupied dwelling and 100 gallons per capita per day.

The DEP Ch. 94 Spreadsheet was used to determine hydraulic and organic loading
projections for the S-year projection period (2018-2022). The figures show that the 5-
year projected loads are well below the West WWTP's maximum monthly hydraulic
and organic capacities.

Contributing Municipality worksheets were sent to the Borough of St. Lawrence, Lower
Alsace Township and Alsace Township for completion. Completed worksheets can be

found in Attachment F.



A map showing the existing collection system is included in Attachment D. The map in
Attachment D shows proposed sewer extensions over the next 5 years.

4. COLLECTIONSYSTEMMONNORD.{G.MAN..{TENANCE.REPARAND

CONDITION

Township personnel were responsible for operation and maintenance of the WWTP, as
well as the Township collection system and pumping stations in2OL7. Collection
system maintenance includes regular flushing, televising, maintenance of right-of-ways
and repair and replacement of mains and manholes including trenchless cured in place
pipe lining and root control as needed.

Collection system maintenance activities and preventative inspections continued to
address inflow/infiltration (I/t) problems. lnformation provided in the Townships
monthly activity reports shows a continuation of the Township's flushing and televising
program. Approximately 43,500 feet of main lines were flushed and approximately
47 ,4W feet of main lines were televised in 2017 (assuming 300' per main run). In
addition, 159 service laterals were televised and 65 manholes were repaired.

Township personnel also responded to and flushed 28 service lateral blockages in}Ol7.

Township personnel also conducted water meter reading and sampled commercial and
industrial customers for surcharges.

Township personnel continue to implement a comprehensive Preventative Maintenance
(PM) program to address sewer system operation and maintenance. The PM program
focusses on identification and subsequent repair of system defects and active sources of
VI. The Township WWTF is currently being operated by an operations firm that was
hired by the Township.

The Township continues to utilize and update an electronic sewer index map using
Geographical Information System (GIS) mapping software. The map is used to identify
and label all sanitary collection system characteristics.

There was one Sanitary Sewer Overflow (SSO) in2017. The SSO was discovered on
April28, 2Ol7 at manhole 142. Information related to this SSO can be found in
Attachment H. A root blockage was the presumed cause for the first SSO , but additional
investigation revealed that a broken inner manhole lid was found to be partiatly
obstructing the line and was subsequently removed.

5. PUMPING STATIONS

The Township operates and maintains six (6) pump stations in the collection system.



6.

Pumping Stations are inspected three times per week, except the Lincoln Road Pump
Station which is inspected daily. Cleaning, repairs and routine maintenance items are
performed regularly.

2017 preventive maintenance measures included flushing wet wells, exercising valves
every 3 months, operating back-up generators under load and degreasing.

The average monthly flows of each pumping station are calculated based on the hours of
operation of each pump, recorded from run-time meters, and the rated capacity of the
pumps. Drawdown tests are performed annually on all pump stations (July and August
2017) to verify flow data.

See Attachments B & C for historical and projected pump sration flows.
Pumping station annual average daily flows from 2013-2017 are summarized in
Attachment B. Anticipated pump station flows for the next two years are summarized in
Attachment C.

Based on the hydraulic loading data and projections presented in Table 2, overload
conditions at the Township's pumping stations are not anticipated during the 2-year
projection period.

INDUSTRIAL WASTE REPORT

During 2OIl the Township continued operation of the USEPA-approved Industrial
Pretreatment Program (IPP). Five (5) significant industrial users are connected to the
system, of which two are considered categorical users.

a) BFK Corporation
b) Godiva Chocolatier
c) Pioneer Crossing Landfill
d) SFSintec (Categorical User)
e) Arkema (Categorical User)

All permitted industrial users were inspected and sample d in 2017 , and all have

submitted the required self-monitoring reports under the terms of their industrial